NATKINS

City of Escondido
2012 Wastewater Master Plan

Prepared for:
City of Escondido

June 2012



CITY OF ESCONDIDO
2012 WASTEWATER MASTER PLAN

June 2012

Prepared for:

N
ESCONDIDO
DID(

City of Choice

Hale Avenue Resource Recovery Facility
1521 South Hale Avenue
Escondido, California 92029-3052

Prepared by:

ATKINS

3570 Carmel Mountain Road, Suite 300
San Diego, California 92130

Atkins Project No.: 100020362

Jehnifer M. Duffy, PE (_/




Acknowledgements

PROJECT TEAM

City of Escondido
Chris McKinney, PE
Craig Whittemore, PE

Paul Keck, PE

Atkins

Jennifer Duffy, PE
Mark Elliott, PE
Karen Svet, PE
Mark Marcacci, PE
Kyle McCarty, PE
Manuel Monreal, PE
Killarney Carnohan

Subconsultant
[...]
2030 population change in population
projections

Wastewater Flow Projections

Using the methodology described in the previous section, the average daily wastewater flow
projected for the City of Escondido in 2030 is approximately 14.4 MGD. This is an increase of
4.27 MGD or 42 percent over the 2011 metered flows, which averaged 10.13 MGD. Of this
increase, 1.39 MGD is attributed to development within the General Plan Update Study Areas,

AT KI N S 2-12 Escondido 2012 Wastewater M?S;Zr;(;ilg



Land Use and Wastewater Flows

1.06 MGD is due to an increase in residential and employment population for existing customers
outside of the General Plan Update Study Areas, and the largest increase, 1.82 MG, will be
from new connections to the expanded sewer system. Approximately 50 percent of the flow
increase from new connections is attributed to the addition of approximately 3,600 parcels that
are currently served by septic systems.

Figure 2-10 illustrates historical flows from Escondido to the HARRF since 2000 and the flow
projection for 2030. As a comparison, the average daily flow projected in the 2005 Wastewater
Collection System Master Plan Update for ultimate buildout of the collection system is included
on Figure 2-10. No date was assigned to the ultimate condition, so a date of 2030 was used for
comparison purposes.

It should be pointed out that no projection is assured of accuracy in an environment where
changing economic conditions, political climates, and community values all affect growth rates,
water consumption, and wastewater flows. Flow projections in this Master Plan Update assume
that unit wastewater flows and peaking will remain at approximately 2011 levels. Future flow
projections may also be subject to maodification if the community adopts strong policies either in
favor of or opposing growth in general. As a final note, while a 20-year planning horizon is
considered in this Master Plan Update, SANDAG 2050 regional growth forecasts for the City of
Escondido project a seven percent population increase beyond 2030.

Figure 2-10 2030 Wastewater Flow Projections

24

22.2
22 y

20

18

16

14.41

10 L. = - /

Average Daily Wastewater Flow (MGD)

8
6
4
2
0

2000 2005 2010 2015 2020 2025 2030

B Historical Escondido HARRF Influent 2005 Master Plan Projection*
= 2012 Master Plan Projection

*

An ultimate flow projection of 22.2 MGD was made in the 2005 Wastewater Collection System Master Plan Update
and no year was assigned to the ultimate buildout condition.

AT KI N S 2-13 Escondido 2012 Wastewater Master Plan

June 2012



Land Use and Wastewater Flows

This page intentionally left blank.

2-14 E dido 2012 Wast ter Master Pl
ATKINS scondido astewater ?jneerzozilg



Section 3
Design Criteria

Design criteria were developed to evaluate the capacity of the existing wastewater collection
system under existing and projected dry and wet weather flow conditions. The recommended
evaluation criteria presented in Tables 3-1 and 3-2 will be utilized to identify deficient facilities
and size replacement infrastructure.

3.1 Existing Design Criteria

The existing wastewater system design criteria are documented in the 2005 Wastewater
Collection System Master Plan Update. The criteria, which are similar to other Southern
California sewer agencies, are summarized in Table 3-1.

Table 3-1 Existing Design and Evaluation Criteria

Category Design/Evaluation Criteria

o Minimum Velocity — 2 feet per second at peak flow rate
e Max Peak depth to diameter ratio for existing sewers

— 0.50 Peak Dry Weather Flow for diameter < 12-inch
— 0.75 Peak Dry Weather Flow for diameter > 12-inch

¢ Inflow and Infiltration — 4,800 gallons per day per mile of pipe
¢ Manning's Roughness Coefficient —0.013

Gravity Mains

e Minimum Velocity — 3 feet per second
Force Mains e Maximum Velocity — 10 feet per second
e Hazen Williams 'C' Factor — 100

e Minimum Pump Capacity — ultimate peak wet weather flow
Standby Capacity — 100% of largest pump capacity

Lift Stations Emergency Power — required
o Emergency Storage Capacity — 8 hours of average daily flow
Peaking Factors Qpeaked = 2.17(Qaverage) ™"
3.2 Recommended Design Criteria

Additional criteria for design and evaluation of the sewer system were developed based on the
existing design criteria to include suggestions to improve operations, reliability, and cost
savings. The additional criteria are listed in Table 3-2.

In addition to the updated criteria, the following elements can help with reliability and cost
savings in the wastewater system:

e Conduct CCTV inspections of all gravity mains 8” and larger in diameter to determine
likely locations of pipe failures.

AT KI N S 31 Escondido 2012 Wastewater M‘z]ij:]ir;(;zi\g



Design Criteria

o Perform smoke testing in areas where high H,S concentrations occur to identify possible
pipe replacement candidates.

e Specify variable speed pumps for future lift stations to reduce power consumption and
lower operating costs over the life cycle of the pumps.

Table 3-2 Additional Recommended Design and Evaluation Criteria

Category Design/Evaluation Criteria

Gravity Mains e Minimum Pipe Diameter — 8 inches

e Maximum Velocity — 8 feet per second
Force Mains e Minimum Pipe Diameter — 4 inches
e Hazen Williams 'C' Factor — 120

e Minimum Pipe Diameter — 6-inch
Siphon e Minimum Number of Pipes — 2
¢ Minimum Velocity — 3 feet per second at peak dry weather flow

e Minimum Number of Pumps — 2

e Minimum Pump Capacity — Duty pumps capable of handling ultimate
peak wet weather flows

e Emergency Power — 24-hour on-site standby power
e Emergency Storage Capacity — 12 hrs of average daily flow
e Pump motors — variable speed

Lift Stations

e Dry Weather — individual diurnal peaking curves derived for each
metered sub-basin based on metered flows

e Wet Weather — |&| based on December 2010 storm event, calibrated to
HARRF meter flows.

Peak Factors

AT KI N S 3-2 Escondido 2012 Wastewater M?j:g;(;?rz]



Section 4
Existing Collection System

This section summarizes the existing facilities that collect, treat and dispose of domestic and
industrial wastewater generated within the City of Escondido. All wastewater is treated at the
HARRF, which is located adjacent to Escondido Creek along the City’s western boundary. The
general direction of wastewater conveyance is from east to west, with the major trunk sewers
following Escondido Creek. A series of additional gravity trunk sewers convey flows from the
northern and southern areas of the City towards the creek. South of approximately Citracado
Parkway surface drainage is tributary to Lake Hodges, and wastewater flows generated in this
area are conveyed to the HARFF utilizing a series of lift stations. The Escondido wastewater
collection system includes more than 380 miles of sewer pipelines, 7,500 manholes, and 14
sewer lift stations.

4.1 Major Facilities

The major wastewater collection, conveyance, and treatment facilities are shown on Figure 4-1
and summarized in the following report sections.

Hale Avenue Resource Recovery Facility

The HARRF is a wastewater treatment and reclamation facility that is owned and operated by
the City of Escondido. The location of the HARRF and its service area is shown on Figure 4-1.

Escondido’s first treatment plant was constructed in 1929 at Spruce Street and Norlak Avenue,
just north of the City’s main drainage channel. In 1959 a new treatment plant was constructed
further west, at the site of today’s HARRF. Originally constructed as a 1.0 MGD activated
sludge facility, the treatment plant underwent five phases of capacity expansion between 1965
and 2000. In 2001 tertiary treatment facilities were added to produce high quality water
recycled water for irrigation and industrial water uses, and the treatment plant was renamed the
HARRF.

The HARREF is currently rated to provide 18.0 MGD of secondary wastewater treatment and 9.0
MGD of tertiary wastewater treatment with its existing process units. The City of San Diego has
contracted for treatment of up to 5.5 MGD of wastewater from Rancho Bernardo. In 2011, the
HARRF received an annual average daily flow rate of approximately 10.07 MGD and 2.86 MGD
from the City and San Diego, respectively. Additional upgrades are currently in design to
replace the administration building, rebuild the influent pump station and primary treatment
building, and convert waste methane gas into natural gas.

The HARRF uses mechanically cleaned bar screens, cyclonic grit chambers and preliminary
clarifiers for primary treatment. The wastewater then flows to aeration basins equipped with
fixed fine-bubble diffusers followed by secondary clarifiers. An equalization basin is available to
equalize peak flows. All incoming sewer flows are treated to a secondary standard and
disposed of via the Land Outfall. Some of the flow (up to 9 MGD) is further treated to California
Title 22 recycled water standards (tertiary treatment). Tertiary treatment occurs through
chemical coagulation and flocculation, monomedia continuous backwash upflow filters
(DynaSand), and UV and/or chlorination for disinfection. After filtration and disinfection, the

/\T KI N S 4-1 Escondido 2012 Wastewater M?j;ir;c;ilg



X BN =

l___] City of Escondido |
Escondido Sewer Service Area
Sewer Line

=mm== Force Main

VWD Sewer Within General Plan Bnd
( Lift Station

I 7

|

Major Wastewater Facilities

Figure 4-1
6-13-2012 KC Z:\Projects\IS\Escondido\SewerMP_2011\mxd\20362MajorWW_Facilities_F4-1.mxd

AT KI N S Escondido Wastewater M\;’:lusrt]zrgig




Existing Collection System

recycled water is pumped to the distribution system pump station forebay for distribution or to an
onsite storage basin. The stored water is typically distributed into the system during periods of
low plant flow.

Recycled water that is not reused can be dechlorinated as needed and discharged backed to
the outfall. National Pollution Discharge Elimination System (NPDES) permits limit discharge
flow to the outfall to an average flow of 18 MGD.

Peak flows to the HARRF can exceed the permitted capacity during severe wet weather
conditions. The HARRF is designed to handle an instantaneous flow of 36 MGD, which is two
time the rated capacity. Under extreme wet weather conditions, up to 9 MGD of tertiary treated
wastewater can also be discharged to Escondido Creek.

Solids from the primary treatment process go directly to the anaerobic digesters. Sludge from
the secondary process is treated. through dissolved air flotation thickeners then sent to the
primary and secondary anaerobic digesters, and centrifuge dewatering units with an odor
control system. Screened solids are trucked for disposal to a landfill and dewatered sludge is
trucked off site for land application. A schematic of the wastewater treatment system is
provided as Figure 4-2.

Figure 4-2  Schematic HARRF Treatment Process

Basin 6 ::o: Basin 8
1.87 MGD 0.66 MGD

Basin 2
2.75 MGD

Basin 4 Basin 3
” T s 3 2 0.63 MGD
HARRF ﬂ Basin 1 !o: :
Basin 5
WWTP

692 MED 1.74 MGD
N Basin 7 Meter Basin

Temporary Meter
Unmetered Basin 7
1.67 MGD = Flow Direction

Outfall Facilities

Prior to 1973, treated water effluent was discharged to the Escondido Creek and downstream
San Elijo Lagoon. Treated effluent from the HARRF is now discharged to the Pacific Ocean via
the 14-mile long Escondido land Outfall that connects to the San Elijo Ocean Outfall pipeline
near the San Elijo Lagoon. The effluent exits the outfall pipeline approximately 1.5 miles
offshore through diffuser ports 110-feet deep in the Pacific Ocean.

AT KI N S 4-3 Escondido 2012 Wastewater M‘?S;Zr;(;ilg



Existing Collection System

The outfalls are regulated under separate orders. The Escondido Land Outfall is owned by the
City and consists of pipelines that vary from 30 to 36 inches in diameter. The land outfall
roughly parallels Escondido Creek in a 20-foot-wide easement and operates under gravity flow
to a point near Lone Jack Road in Olivenhain. From that point to the land outfall’s connection
with the ocean outfall, the pipeline flows under pressure. The hydraulic design capacity is
reported at 27.6 MGD, but discharge to the land outfall is limited by the downstream ocean
outfall. The City is considering several options for upgrading the Escondido Land Outfall
including: replacement with larger pipe in the existing alignment; installation of a parallel outfall
in the existing alignment, installation of a larger outfall in an alternative location; and
pressurization of the existing outfall.

The junction of the Escondido Land Outfall and the San Elijo Ocean Outfall is located just west
of Interstate 5 and north of the San Elijo Lagoon. The San Elijo Ocean Outfall is owned by the
San Elijo Joint Powers Authority (SEJPA), and 79 percent of the outfall capacity is leased to the
City. The ocean outfall traverses the San Elijo Lagoon, crosses under the railroad and Pacific
Coast Highway, and extends 800 lineal feet into the ocean. The outfall pipeline has an internal
diameter of 30-inch from the junction with the land outfall to a point 4,000 feet west of the
beach. The pipeline has a structural pressure limitation based upon pressure head. At the
terminus of the 30-inch diameter section, the outfall turns and parallels the beach for 200 feet in
a 48-inch diameter pipeline. The pipeline then turns west and extends an additional 4,000 feet
into the ocean. The last 1,200 feet of the ocean outfall consist of the diffuser.

The current hydraulic capacity of the ocean outfall is 25.5 MGD and the City’s leased capacity is
20.1 MGD of instantaneous flow. Operating capacity of the outfall is limited by the inshore 30-
inch diameter section that has a design pressure limitation. Consequently, flows through the
outfall are limited to 24.3 MGD through a flow-regulating valve of the Escondido Land Outfall.
The City of Escondido leases 79 percent of the ocean outfall capacity, which is 19.2 MGD.

Influent rates to the HARRF can exceed the capacity of the outfall during severe storm events.
The City implements several flow management strategies to handle excess storm water flows,
including on-site storage in three reservoirs (6 MG total capacity) and off-site storage in the
Lesley Lane recycled water reservoir (2 MG total capacity). Both the land and ocean outfalls
are approaching their capacity limits and the City is investigating future options to reduce flow to
the outfalls, including an increase in recycled water production and an aggressive 1&l reduction
program. Additionally, the City is investigating indirect potable reuse, which would significantly,
if not completely, reduce the use of the outfall for disposal of treated wastewater.

Lift Stations

The City of Escondido currently operates and maintains 14 sewer lift stations within the
wastewater collection system. The lift stations are referenced by number (LS-1 to LS-14) and
are summarized in Table 4-1. The stations are located south of Escondido Creek with the
exception of Lift Station 4 and Lift Station 12, which are located further north along the City’s
western boundary. All pumps have constant speed motors and each lift station has both duty
and standby pumps that operate with lead/lag or alternating pump calls based on wet well
levels. In addition, all lift stations have either a diesel- or propane-fueled backup generator. It is
noted that Lift Station 4 is currently being upgraded, and the information in Table 4-1 reflects
data associated with the original lift station.

/\T KI N S 4-4 Escondido 2012 Wastewater M?j;ir;c;ilg



Existing Collection System

Table 4-1 Lift Station Summary

No. of Rated
Pumps Station Firm® Force
Lift (Duty/ Capacity | Pumping | Motor Main
Station Location Standby) gpm Capacity |SizeHp | Size Comments
LS-1 3680 Sunset Drive 2/1 1,100 1,040 75 16" | 3 sets of 2 pumps in
2N 1,100 1,040 75 series due to high lift

LS-2 2698 S Escondido Blvd 2/1 215 150 15 6" submersible station

LS-3 2045 S Escondido Blvd 2/1 2,050 2,120 125 10" submersible station; 2